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Drawing No. Name. Quantity 

1 YK50. 1-01-00 YK0850 Front Frame CP 1 

YK70. 1-01-00 YK0870 Front Frame CP 1 

3 YK70. 1-02 Connecting Plate 1 

4 GB5786-86 Bolt M10x25 (8.8) 4 

6 YK50. 1-03-00 YK0850 Pivot Pipe CP 1 

YK70. 1-03-00 YK0870 Pivot Pipe CP 1 

7 YK70. 1-04 Top Cover 2 

8 YK70. 1-05 Sleeve 2 

9 GB70. 1-20 
00T 

HEXAGON SOCKET 
HEAD SCREW M12*30 
(10.9) 

1 

10 GB5786-86 Bolt M12x30 (8.8) 3 

11 GB1152-79 Grease Nipple ONB6 
M6x1 

2 

12 GB97. 1-85 Washer 
12.5x3.2 

2 

13 YK70/ 1-06 Hanging Plate 1 

14 YK50. 1-07-00 Rear Frame CP 
YK0850 

1 

YK. 1-07-00 Rear Frame CP 
YK0870 

1 

15 YK70. 1-08 Steel Plate 2 

16 Square Neck Bolt 
M8x15 (8.8) 

4 

17 GB710-86 NutM8 (8.8) 4 

18 YK70. 1-09 Ejector Rod CP 1 

19 GB97. 1-85 Washer 10 1 

20 GB91-87 Split Pin. 3.2x16 1 

21 YK70. 1-10 Extension Spring 
A 

2 

22 GB93-87 Spring Washer 22 2 

24 YK70. 1-11-00 Connecting Arm 
CP: R 

1 

25 YK70. 1-12-00 Connecting Arm 
CP: L 

1 

26 YK70. 1-13 Connection Pin 2 

27 GB710-86 Hexagon Nut  
M22XI. 5 (8.8) 

2 

28 YK70. 1-14-00 Supporting Rod CP; 
450A 

1 

29 HB4187-198 
9 

Bayonet Pin 9 1 

30 YK70. 1-21 Cover 1 

31 YK50. 1-15 YK0850 
Rear Cover 

1 
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YK70. 1-15 YK0870 
Rear Cover 

1 

32 YK70. 1-16 Wheel Axis 2 

33 GB5786-86 Bolt M12x70 
(8.8) 

2 

34 Gb710-86 Nylon Locking Nut M12 2 

35 GB6710-86 HEXagon NUT M14 2 

36 GB6710-87 Washer 14 4 

37 GB97. 1-85 Flat Washer 8 9 

38 GB1192-82 (400-12) Tire 5.70/5.00-8 2 

39 GB5786-86 Bolt M8x16 (8.8) 9 

40 YK70. 1-17 Hub 2 

41 GB5786-86 Bolt M12x55 (8.8) 2 

42 Cover 2 

43 Cover 2 

44 Bush 2 

45 GB297-84 Bearing 6205-2RS 4 

46 GB6710-86 HEX NUT M20 (8.8) 2 

47 Caster; 100 1 

49 YK70. 1-18 Topper Connecting Pin 1 

50 1 

51 DIN11024-1973 Battle Pin; 9 1 

55 YK70. 1-21 Warning Sticker 1 

56 YK70. 1-22 Warning Sticker 1 

57 YK70. 11-1  9 Warning Sticker 1 

58 YK70. 1-23 Sticker: factory name 1 

60 GB6710-86 Hexagon Nut M10 (8.8) 4 

61 GB93-87 Spring Washer 10 5 

62 GB5786-86 Bolt M8x25 (8.8) 2 

63 GB6710-86 Hexagon Nut M12 8 

64 GB93-87 Spring Washer 12 8 

65 YK70. 1-19-00 Bracket CP 1 

66 GB5786-86 Hexagon Bolt M10x25 
(8.8) 

1 

67 GB5786-86 Hexagon Bolt M10x50 
(8.8) 

2 

68 GB93-87 Spring Washer 14 2 

69 YK70. 1-24 Sticker: RPM 1 

YK70. 1-20-00 Cover Shell Bracket: CP 6 

GB/T12-198    8 Square Neck Bolt: 
M8x20 (8.8) 

10 

GB6710-86 Nut: M8 (8.8) 12 

GB93-87 Spring Washer: 8 12 

GB1192-82 (400-12) Inner Tire; 16x6. 50-8 2 

Page 1-3 Frame Assy Round Baler 

4



Gearbox Assy
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No. Drawing No. Name Quantity 

1 YK70. 2-01 Input Shaft 1 

2 YK70. 2-02 Gear Box 1 

3 YK70. 2-03 Gear Box 1 

4 YK70. 2-04 Bevel Gear 12T 1 

5 YK70. 2-05 Bevel Gear 22T 1 

6 YK70. 2-10 Shim 2 

7 GB1096-79 Flat Key 7x7x25 2 

8 YK70. 2-06 Shaft 1 

9 GB297-84 Bearing 6305-2RS 1 

10 GB297-84 Bearing 6305 1 

11 GB297-84 Bearing 6304-2RS 1 

12 JB2600-80 Oil Seal D40x62x10 1 

13 JB2600-80 Oil Seal D25x45x7 1 

14 JB2600-80 Oil Seal D25x52x8 1 

15 GB894. 1-86 Shaft Retaining Ring 25 1 

16 GB5786-86 Bolt M10x25 (8.8) 6 

17 GB5786-86 Bolt M10x35 (8.8) 4 

18 GB5786-86 Bolt M10x50 (8.8) 8 

19 Screw Plug; M10 1 

20 Screw Plug Washer: 10 1 

21 YK70. 2-10 Plug 1 

22 YK70. 2-07 Sprocket CP; 16T 1 

23 YK70. 2-08 Flange 1 

24 GB5786-200   0 Shear Bolt; M6x30 11 

25 GB6710-86 Nut M6 11 

26 Bush 2 

27 YK70. 2-11 Shaft Sleeve PIC; 35 1 

28 GB893. 1-86 Retaining Washer 62 1 

29 GB1152x79 Grease Nipple ONA 
M6X1 

1 

33 YK70. 2-09 Steel Plate; 4.5 1 

34 GB297-84 Bearing 6007-2RS 1 

35 GB297-84 Bearing 6206 1 

36 GB93-87 Spring Washer 10 18 

37 GB6710-86 Nut M10 (8.8) 12 
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Roller Assy
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No. Drawing no. Name Quantity 

1 YK70. 3-01 Sprocket; 22T 11 

Shaft 25. 5x0. 6 10 

2 YK70. 3-02 Sprocket; 22T 1 

3 YK70. 3-03 Bush; A 9 

4 YK70. 3-04 Bush; B 1 

5 YK70. 3-05-00 Roller CP; 1 5 

6 YK70. 3-06-00 Roller CP; 2 1 

7 YK70. 3-07-00 Roller CP; 3 3 

8 YK70. 3-08-00 Roller CP; 4 1 

9 YK70. 3-09-00 Flange CP 10 

10 YK70. 3-10-00 Flange CP 10 

11 GB7810-87 Spherical Ball Bearings 
CS205-2RS 

20 

12 GB/T 
7813-1998 

Bearing Seat 18 

13 YK70. 3-11 Cover Plate 1 

14 GB5786-86 Bolt M8x20 (8.8) 48 

15 GB5786-86 Bolt M8x25 (8.8) 3 

16 GB5786-86 Bolt M8x30 (8.8) 9 

17 GB894. 1-86 Shaft Retaining Ring 25 10 

18 YK70. 3-12 Cover Plate 1 

19 Rivet; 6x6 18 

20 Rivet; 6x10 2 

21 GB6710-86 Nut M12 9 

22 GB860-87 Washer; 13x4.5 9 

23 GB93-87 Spring Washer 12 9 

25 YK70. 3-13 Bush 1 
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No. Drawing No. Name Quantity 

1 YK70. 3-01 Sprocket; 22T 13 

2 YK70. 3-02 Sprocket; 22T 1 

3 YK70. 3-03 Bush; A 11 

4 YK70. 3-04 Bush; B 1 

5 YK70. 3-05-00 Roller CP; 1 7 

6 YK70. 3-06-00 Roller CP; 2 2 

7 YK70. 3-07-00 Roller CP; 3 2 

8 YK70. 0-08-00 Roller CP; 4 1 

9 YK70. 3-09-00 Flange CP 12 

10 YK70. 3-10-00 Flange CP 12 

11 GB7810-87 Spherical Ball  
Bearing CS205 

24 

12 GB/T 7813-1998 Bearing Seat 22 

13 YK70. 3-11 Cover Plate 1 

14 GB5786-8    6 Bolt M8x20 (8.8) 57 

15 GB5786-8    6 Bolt M8x25 (8.8) 3 

16 GB5786-8    6 Bolt M8x30 (8.8) 12 

17 GB894. 1 Shaft Retaining Ring 25 12 

18 YK70. 3-1  2 Cover Plate 1 

19 GB710-8  6 Nut M12 11 

20 GB97. 1-8  5 Flat Washer 11 

21 GB97-87 Spring Washer 12 11 

22 

23 

24 

25 YK70. 3-1  3 Bush 1 
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No. Drawing No. Name Quantity 

1 YK70. 4-01-00 Pulley Bracket CP; A 1 

2 YK70. 4-02-00 Pulley Bracket CP; B 1 

3 YK70. 4-.03 Tension Plate 1 

4 GB5786-86 Spring Water. Bolt 
M8x25 (8.8) 

2 

5 GB860-87 Washer 8 2 

6 Shaft 650 1 

7 Steel Wire Retaining 
Ring; S 

1 

9 YK70. 4-04 Pulley CP 6 

12 Shaft Retaining Ring 17 5 

13 YK50. 4-05 Pull Rod YK0850 2 

YK70. 4-05 Pull Rod YK0870 2 

14 GB97. 1-85 Flat Washer 10 2 

15 GB Nylon Locking Nut M10 2 

16 GB91-87 Split Pin 3.2x16 2 

17 GB860-87 Washer 21x1.5 2 

18 GB91-87 Split Pin 3.2x32 2 

19 YK70. 4-06 Spring 2 

20 YK70. 4-07 Spring Seat 2 

21 GB/T1243-2006 Chain 50SH-144-1 
YK0850 

1 

GB/T1243-2006 Chain 50SH-168-1 
YK0870 

1 

22 GB/T1243-2006 Chain 50SH-126-1 
YK0850 

1 

GB/T1243-2006 Chain 50SH-146-1 
YK0850 

1 

23 GB/T1243-2006 Chain 10A-42x1 1 

24 GB/T1243-2006 Chain Joint 50SH 3 
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Pickin-Up Assy
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No. Drawing No. Name Quantity 

1 YK70. 5-01-00 Picking-Up Assy 
Bracket CP 

1 

2 YK70. 5-02-00 Picking-Up Assy 
Bracket CP; R 

1 

3 YK70. 5-03-00 Picking-Up Assy 
Bracket CP; L 

1 

4 GB5786-86 Bolt M8x20 (8.8) 5 

5 YK70. 5-18 Cover; 9 5 

6 YK70. 5-04 Steel Plate 1 

7 YK70. 5-05 Axis 1 

8 GB91-87 Split Pin 5x36 1 

9 GB93-87 Spring Washer 1 

10 GB5786-86 Bolt M8x25 (8.8) 3 

11 YK70. 5-06 Protecting Spring Teeth 11 

12 GB5786-86 Bolt M8x20 (8.8) 22 

13 RBT08020 HEXAGON SOCKET 
FLAT HEAD SCREW; 
M8x20 (10.9) 

22 

14 YK70. 5-07-00 Teeth Rod CP 4 

15 YK70. 5-08 Spring 24 

16 GB5786-86 Bolt M8x55 (8.8) 24 

17 GB/T3098. 
9-2002

Nylon Locking Nut M8 24 

18 GB7810-87 Bearing 6201-2RS 
(35x12x10) 

4 

19 GB894. 1-8    6 Shaft Retaining Ring 12 4 

20 YK70. 5-09 Leading Track 1 

21 YK70. 5-10 Nylon Sleeve 8 

22 YK70. 5-11-00 Racket CP 2 

23 GB/T 
70. 3-2008

HEX SOCKET 
COUNTERSUNK HEAD 
SCREW; M8x20 (10.9) 

4 

24 YK70. 5-12 Shim 2 

25 GB91-87 Split Pin 5x56 8 

26 GB860-87 Washer 35x1.2 12 

27 YK70. 5-13 Spring Teeth Assy CP 1 

28 Side Cover Shield 
(Optional) CP; R 

1 

29 Side Cover Shield 
(Optional) CP; L 

1 

30 Plum Nut 
(Optional) M8 

4 

31 B Pin 19x3 2 

32 GB860-87 Washer 3 

33 D Shackle; 6-1/4 2 
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34 Rectangle Welding 
Chain 4x23Px32 

1 

35 YK70. 5-15 Axis 1 

36 GB5786-86 Bolt M10x70 (10.9) 2 

37 GB/T3098. 9-2002 Nylon Locking Nut M10 2 

38 YK70. 5-16 Steel Plate 1 

39 GB5786-86 Bolt M8x12 (8.8) 2 

40 YK70. 5-17 Cover 1 

41 GB860-87 Washer 10 2 

42 GB860-87 Washer 43x3.5 8 

43 GB93-87 Spring Washer 8 28 

44 GB6710-86 Washer 8 24 

45 GB6710-86 Nut M8 (8.8) 4 

46 GB93-87 Spring Washer 10 2 
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Picking-Up Sprocket Assy
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No. Drawing No. Name Quantity 

1 YK70. 6-01-00 Sprocket Cover CP 1 

2 YK70. 6-02 Dust Cover 1 

3 Plum-Shaped Bolt 
M8x14 

3 

4 GB7810-87 Bearing 
CS204-2RS 

1 

5 YK70. 6-18 Bearing Cover 1 

6 Bearing Seat 
PFL204 

1 

7 YK70. 6-03 Tension Disc 1 

8 GB5786-86 Bolt M10x65 (8.8) 4 

9 YK70. 6-04 Spring 4 

10 GB97. 1-85 M20x1.5 GB9457 1 

11 GB5786-86 Bolt M8x25 (8.8) 2 

12 GB91-87 Split Pin 4x25 1 

13 GB860-87 Washer; 20 1 

14 GB/T 
7813-1998 

Bearing Seat PFL205 2 

15 GB7810-87 Spherical; Ball Bearings 
CS205-2RS 

1 

16 GB5786-86 Bolt M10x20 (8.8) 2 

17 YK70. 6-05 Friction Disc 1 

18 YK70. 6-06 Bush 1 

19 YK70. 6-07 Friction Washer 2 

20 YK70. 6-08 Sprocket; RS50x19T 1 

21 YK70. 6-09 Sprocket; RS50x32T 1 

22 YK70. 4-04 Pulley CP 1 

23 GB/T13680-1992 Square Nut 1 

24 YK70. 6-11 Bush 1 

25 GB5786-86 Bolt M10x40 (8.8) 1 

26 GB860-87 Washer 12 1 

27 GB/T1243-20-06 Chain 10A-59x1 1 

28 GB/T7813-1992 Bearing Seat 
PF206 

2 

29 GB7810-87 Bearing 
CS206-2RS 

1 

30 GB5786-86 Bolt M10x20 (8.8) 3 

31 GB5786-86 Bolt M12x45 (8.8) 1 

32 YK70. 6-12 Up-Down Rod CP 1 

33 YK70. 6-13 Brake Plate 1 

34 YK50. 6-14 Pull Rod 
RXYK0850 

1 

YK70. 6-17 Pull Rod 
RXYKo870 

1 

35 YK70. 6-15 Fork;10x40 1 
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36 GB882-86 Pin; 10x40 1 

37 GB91-87 Split Pin 3.2x16 1 

38 GB5786-86 Bolt 
M10x30 (8.8) 

1 

39 GB/T3098. 9-2002 Nylon Locking 
Nut M10 

1 

40 JB/Z0 
4340-2006 

Disc Washer 10 2 

41 YK70. 6-10 Handle Sleeve; 12 1 

42 YK70. 6-17 Extension Spring; H 2 

43 Adjustable Screw; M10 2 

44 GB6710-86 Nut M10 (8.8) 6 

45 GB97. 1-85 Flat Washer 10 1 

46 Elbow Bend 
(Optional) CP; R 

1 

47 Elbow Bend 
(Optional) CP; L 

1 

48 Shield 
(Optional) 

1 

49 9 Pin  
(Optional) 8x1.6 

2 

50 Square Neck 
Bolt M8x15 
(Optional) 

4 

51 GB6710-86 Nut (Optional) M8 4 

52 GB860-87 Washer 21x1.5 1 

53 GB860-87 Washer; 10 4 

54 Joint 10A 1 

56 Coupling Part 10A 1 

57 GB93-87 Spring Washer 10 2 

58 GB93-87 Spring Washer 12 2 

59 GB93-87 Spring Washer 10 3 

GB6710-86 Nut; M12 1 

GB860-87 Washer; 
25x35x1.2 

1 

Shim; 25.5x0.6 1 

GB91-87 Split Pin; 3.2x3.2 1 

GB860-87 Washer; 13x4.5 1 
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No. Drawing No. Name Quantity 

1 YK70. 7-01-00 Twine Clip Plate 
CP; 1 

1 

2 GB5786-86 Bolt M8x20 (8.8) 6 

4 YK70. 7-02-00 Pressure Plate CP 1 

5 YK70. 7-03 Tension Plate CP 1 

6 GB97. 1-85 Washer 12 2 

7 GB91-87 Split Pin 3.2x16 2 

8 GB6710-86 6 

9 GB6710-86 Nut M8 1 

10 GB5786-86 Bolt M8x20 4 

11 YK70. 7-04 Cam 1 

14 YK70. 7-05 Retaining Ring 25 1 

17 GB/T290-98 Single-Direction 
Rolling Bearing  
HK2520 (25x32x20) 

1 

18 GB297-84 Bearing 6005-2RS 
(25x47x12) 

2 

19 GB484. 1-86 Shaft Spring Retaining 
Ring 25 

1 

23 GB/T 80-2000 HEXAGON SOCKET SET 
SCREW M8x20 

1 

24 YK50. 7-06 Twine Pulley YK0850 1 

YK70. 7-06 Twine Pulley YK0870 1 

25 YK70. 7-07 Pull Spring 2 

26 YK70. 7-08 Slot Plate 1 

27 YK70. 7-09 COMPRESSION SPRING 2 

28 GB5786-86 Bolt M6x50 2 

29 YK70. 7-10 Pulley CP 2 

30 GB5786-86 Bolt M8x30 (8.8) 2 

31 GB97. 1-85 Flat Washer 8 5 

32 GB6710-86 Nut M8 2 

33 YK70. 7-11 Twine Hook 1 

36 GB/T3098. 9-2002 Nylon Locking Nut M6 2 

37 GB97. 1-85 Flat Washer 6 2 

40 YK70. 7-12 Adjustable Lever CP 1 

41 YK70. 7-13 Fork 8x32 1 

42 YK70. 7-14 Pin 8x30 1 

43 GB6710-86 Nut M8 1 

44 GB97. 1-85 Washer 8 2 

45 GB91-87 Split Pin 3.2x16 1 

46 YK70. 1-85 Fork Rod CP 1 

47 GB97. 1-85 Flat Washer 12 1 

48 GB91-87 Split Pin 3.2x16 1 

49 YK70. 7-16 Spring Rod CP 1 

50 YK70. 7-17 PRESSURE PD 1 
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51 GB5786-86 Bolt M6x20 2 

52 GB6710-86 Nut M6 2 

53 Gb97. 1-85 Flat Washer 6 2 

54 GB97.1-85 Flat Washer 8 1 

55 GB91-87 Split Pin 3.2x16 1 

56 YK70. 7-18 Twine Ring 1 
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No. Drawing No. Name Quantity 

1 TK70. 8-01-00 Support Rod CP; 2 1 

2 GB5786-86 Bolt M8x20 (8.8) 2 

3 GB6710-86-2006 Nut M8 2 

4 GB5786-86 Bolt M8x20 (8.8) 2 

5 YK70. 8-02-00 Rubber Racket CP 1 

6 YK70. 8-03 Rubber Washer 1 

7 YK70. 8-04 Bush 1 

8 YK70. 8-05 Sleeve 1 

9 GB5786-86 Bolt M8x80 (8.8) 1 

10 GB6710-86 Nut M8 (8.8) 1 

11 GB93-87 Spring Washer 8 2 

12 YK70. 8-06-00 Swing Arm CP 1 

13 GB119-86 CYLINDRICAL PIN 1 

14 GB1152x79 Grease Nipple AM6x1 2 

15 GB97. 1-85 Flat Washer 6 2 

16 GB879-86 Spring Cylindrical Pin 
5x36 

1 

17 GB894. 1-86 Shaft Spring  
Retaining Spring 15 

1 

18 GB97. 1-85 Washer 17x1.5 1 

19 YK70. 8-08-00 Support Rod CP; 1 1 

20 YK70. 8-09-00 Bracket 1 

21 YK70. 8-10-00 Support Rod 1 

22 YK70. 8-11 Nylon Sleeve 5 

23 YK70. 8-12 TORSION SPRING 1 

24 YK70. 8-13-00 Pulley Bracket CP; 3 1 

25 JB/ZQ4340-2006 Spring Disc Washer 3 

26 GB6710-86 Nut M8 (8.8) 2 

27 GB97. 1-85 Flat Washer 17x1.5 1 

28 GB879-86 Spring Cylindrical Pin 
5x32 

1 

29 GB97. 1-85 Flat Washer 8 4 

30 GB5786-86 Bolt M8x20 (8.8) 4 

31 GB1152x79 Grease Nipple ONA6 
M6x1 

1 

32 GB1152x79 Grease Nipple ONA6 
M6x1 

1 

33 GB879-86 Spring Cylindrical Pin 
6x36 

1 

34 YK70. 8-15 Extension Spring; H 1 

35 YK70. 8-16 Extension Spring; H 1 

36 YK70. 8-07 Screw; M8 1 

37 GB6710-86 Nut M8 (8.8) 2 

38 YK70. 8-17-00 Slot Pressure Pad 1 
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39 YK70. 8-18 COMPRESSION SPRING; 
A 

1 

40 YK70. 7-10 Pulley CP 2 

41 GB97. 1-85 Flat Washer 8 1 

42 Opening Retaining Ring 
5 

1 

43 YK70. 8-19-00 Knife Bracket 1 

44 YK70. 8-14 Knife 1 

45 GB/T3098-9-2002 Nylon Locking Nut M8 1 

46 GB/T 5280-2002 Self-Tapping Screw 
M3x6 

1 

47 GB5786-86 Bolt M8x20 (8.8) 1 

48 GB97. 1-85 Washer 8 1 

49 YK70. 8-20 Rubber Washer 1 

50 YK70. 8-21 Nylon Washer 1 

51 GB819-1985 Cross COUNTERSUNK 
HEAD SCREW M8x35 
(10.9) 

2 

52 GB/T3098. 9-2002 Nylon Locking Nut M8 3 

53 GB/T3098. 9-2002 Nylon Locking Nut M6 1 

54 YK70. 8-22 Plate 1 

55 YK50. 8-22 Plate YK0850 1 

56 GB6786-86 Bolt M8x16 (8.8) 
YK0850 

1 

57 GB6710-86 Nut M8 (8.8) YK0850 1 

58 GB97. 1-85 Flat Washer 16 1 

61 YK70. 8-23 Buzzer Switch Racket 1 

62 GB5786-86 Bolt M8x20 (8.8) 2 

63 Switch 1 

54 GBT 818-2000 Cross Crew M4x30 2 

65 GB6710-86 Nut M4 (8.8) 2 

66 GB97. 1-85 Flat Washer; 4 2 

GB93-87 Spring Washer; 4 2 

1 

Twine Clamp 1 

Plastic Clip; 2.5x100 1 
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Reducer Assy
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No. Drawing No. Name Quantity 

1 YK70. 9-01 Worm 1 

2 GBT 9877-2008 Lip Seal FB15x35x8 1 

3 GB893. 1-86 Holes Circlips 35 2 

4 GB297-84 Bearing 6202 2 

5 YK70. 9-02 Sealing Cover 
KRCA3507 

1 

6 YK7309-03 Wormgear 1 

7 YK70. 8-04 Worm-Wheel Shaft 1 

8 GB297-84 Bearing 6203 1 

9 GB297-84 Ball Bearing 6005-2RS 1 

10 D30507 Oil Seal FB30x50x7 1 

11 GB893. 1-86 Retaining Ring 47 1 

12 GB1096-79 Flat Key 5x5x25 (A) 1 

13 YK70. 9-05 Cover 1 

14 YK70. 9-06 Case 1 

15 GB5786-86 Bolt M6x16 (8.8) 4 

16 YK70. 9-07 Oil Port Bolt 1 

17 YK70. 9-08 Rubber Washer 1 

18 GB3452. 1-82 0-Rubber Seal G-60 1 

19 GB93-87 Spring Washer 6 4 
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Topper Cover Rod
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No. Drawing No. Name Quantity 
1 YK70. 10-01 Indicator Board 1 
2 YK70. 10-02 Fork Plate 1 
3 YK70. 10-03-00 Connecting Plate 2 
4 YK70. 10-04 Topper Cover 2 
5 YK50. 10-05 EXTENSION SPRING 

YK0850 
2 

YK70. 10-05 EXTENSION SPRING 
YK0870 

2 

6 YK50. 10-06-00 Indicator Rod 
YK0850 

1 

YK70. 10-06-00 Indicator Rod 
YK0870 

1 

7 YK50. 10-07 Pull Rod YK0850 1 
YK70. 10-07 Pull Rod YK0870 1 

8 YK50. 10-08-00 Connecting Rod 
YK0850 

2 

GB6710-86 Connecting Rod 
YK0870  

2 

9 YK70. 10-09 Nut M8 1 
10 YK70. 10-09 Shaft Sleeve 2 
11 GB93-87 Spring Washer 10 2 
12 GB6710-86 Nut 10 2 
13 YK70. 10-10 Hook; R 1 
14 YK70. 10-11 Hook; L 1 
15 GB5786-86 Bolt M10x35 (8.8) 2 
16 GB5786-86 Bolt M10x20 (8.8) 1 
17 GB6710-86 Nut M8 (8) 4 
18 GB91-87 Split Pin 3.2x32 3 
19 GB97. 1-85 21x.1.5 Washer 3 
20 GB5786-86 Bolt M8x25 (8.8) 2 
21 GB97. 1-85 Washer 8 4 
22 GB5786-86 Bolt M8x75 (8.8) 2 
23 GB/T30989-2002 Nylon Locking Nut M8 2 
24 B-Pin 8x1.6 1 
25 YK70. 7-13 Connecting Yoke; 8x32 2 
26 YK70. 7-14 Connecting Pin; 8x32 2 
27 GB91-87 Split Pin 3.2x16 2 
29 YK70. 10-12 EXTENSION SPRING 

2,3X18X68 
2 

30 YK70. 10-13 EXTENSION SPRING; H 1 
31 YK70. 10-14 Pull Rod; M10 1 
32 GB6710-86 Nut M10 (8) 4 
33 GB93-87 Washer 10 2 
34 Sticker 1 
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35 YK70. 10-15 Adjusting Shim 
10.5x0.27 

- 

36 GB5786-86 Bolt M10x35 (8.8) 2 
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Cover
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No. Drawing No. Name Quantity 
1 YK50. 11-01-00 Front Cover Housing 

CP; L YK0850 
1 

YK70. 11-01-00 Front Cover Housing 
CP; L YK0870 

1 

2 YK50. 11-02-00 Front Cover Housing 
CP; R YK0850 

1 

YK70. 11-02-00 Front Cover Housing 
CP; R YK0870 

1 

3 YK50. 11-03-00 Rear Cover Housing 
CP; L YK0850 

1 

YK70. 11-03-00 Rear Cover Housing 
CP; L YK0870 

1 

4 YK50. 11-04-00 Rear Cover Housing 
CP; R YK0850 

1 

YK70. 11-04-00 Rear Cover Housing 
CP; R YK0870 

1 

5 YK50. 11-05-00 Cover Housing 
CP; L YK0850 

1 

6 YK50. 11-06-00 Cover Housing 
CP; R YK0850 

1 

7 YK70. 11-07 Star Handle; 50 8 
8 JB/ZQ4340-2006 Disc Spring Washer 32 
9 GB97. 1-85 Flat Washer 8 16 
10 GB879-86 Spring Cylindrical Pin 

4x16 
8 

11 GB5786-86 Bolt M8x16 (8.8) 4 
12 YK70. 11-08 Reflector; R-80CI 2 
13 GB6710-86 Nut M5 2 
20 YK70. 11-09 Magnet 1 
21 YK50. 11-10-00 Gate; CP 

YK0850 
1 

Yk70. 11-10-00 Gate; CP 
YK0870 

1 

22 GBT 818-2000 Cross Head Screw 
M6x12 

2 

23 GB97. 1-85 Washer 6 2 
24 GB6710-86 Nut M6 2 
25 YK50. 11-11-00 Cover Box CP 

YK0850 
1 

YK70. 11-11-00 Cover Box CP 
YK0870 

1 

26 GB5786-86 Bolt M8x20 (8.8) 4 
27 GB6710-86 Nut M8 4 
28 GB5786-86 Bolt M8x20 (8.8) 4 
29 GB97. 1-85 Flat Washer 8 4 
30 YK50. 11-12-00 Cover Housing; CP 1 
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YK0850 
YK70. 11-12-00 Cover Housing; CP 

YK0870 
1 

31 GB5786-86 Bolt M8x20 (8.8) 8 
32 GB97. 1-85 Flat Washer 8 8 
35 YK70. 11-13 Sticker 1 
36 YK70. 11-14 Sticker 1 
37 YK70. 11-15 Sticker 1 
38 YK70. 11-16 Warning Sticker 2 
39 YK70. 11-17 Sticker 1 
40 YK70. 11-18 Warning Sticker 1 
41 YK70. 11-19 Warning Sticker 2 
42 YK50. 11-20 Warning Sticker; 850L 

YK0850 
1 

YK70. 11-20 Warning Sticker; 870L 
YK0870 

1 

43 YK50. 11-21 Warning Sticker; 850R 
YK0850 

1 

YK70. 11-21 Warning Sticker; 870R 
YK0870 

1 

44 YK70. 11-22 Name of Manufacturer 3 
45 YK70. 11-23 Sticker 1 
46 YK70. 11-24 Sticker 1 

GB93-87 Spring Washer 2 
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Hydraulic Pum
p Assy
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No. Drawing No. Name Quantity 

1 YK70. 12-04-00 Hydraulic Pump 
Station; 
95R 

1 

2 GB97. 1-85 Washer 10 2 

3 GB93-87 Spring Washer 10 2 

4 GB5786-86 Bolt M10x25 (8.8) 2 

5 YK70. 12-01 Check Sleeve 1 

6 GB1096-79 Flat Key 5x5x20 
(B Type) 

1 

7 YK70. 12-02 Small Pulley 9T 1 

8 GB97. 1-85 Washer 6 1 

9 GB93-87 Spring Washer 6 1 

10 GB5786-86 Bolt M6x16 (8.8) 1 

11 YK70. 12-03 Large Pulley 43T 1 

12 GB6710-86 Nut M12 (8.8) 1 

13 GB97. 1-85 Washer; 13x4.5 1 

14 GB93-87 Spring Washer 12 1 

15 GB/T1243-2006 Chain 08A-86x1 1 

16 GB/T1243-2006 Chain Joint 08A 1 

18 YK70. 12-05 Connecting Board 1 

19 GB5786-86 Bolt M8x16 (8.8) 1 

20 YK70. 12-06 Connecting Rod 1 

21 GB97. 1-85 Washer 8 1 

22 GB91-87 Split Pin 3.2x16 1 

23 B-Pin 8x1.6 1 

24 YK70. 12-07 Plate 1 

25 GB5786-86 Bolt M8x25 (8.8) 1 

26 GB/T3098. 9-2002 Nylon Locking Nut M8 1 

27 YK70. 12-08 Nylon Rop 6x3500 1 

30 YK70. 12-09-00 Cylinder 
CSH35x210x375 

1 

31 Conical Female and 
Male Outside Coupler 
G1/4xR1/4 

1 

32 90° Conical Male Inside 
Coupler  
G1/4xR1/4 

1 

33 GB/T12223-2005 Control Volve RC1/4 1 

34 Male Coupler R1/4 1 

35 GB/T8100-1987 Single-Direction 
Throttle Valve RC1/4 

1 

36 GB/T1277-99 Rubber Bose 
G1/4x1000 

2 

37 YK70. 12-10 Bush; 35 2 

38 Plastic Hoop 2.5x251 3 
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39 Plastic Hoop 4.8x251 2 

43 90° Conical Male Inside 
Coupler G1/4xR1/4 

4 

44 90° Female Coupler 
G1/4 

2 

45 GB5786-86 Bolt M16x80 (8.8) 2 

46 GB/T3098. 9-2002 Nylon Locking Nut M6 2 
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